



# 检测报告

## Test Report

送检企业: 福州金安达电子科技有限公司

样品名称: 玻璃胶

样品规格: 酸性 250 克

检验类别: 委托检验



厦门泓益检测有限公司

Xiamen Hongyi Testing Technology Co. Ltd

This report shall not be altered, increased or deleted. The results shown in this test report refer only to the sample(s) tested. Without written approval of Hongyi Testing, this test report shall not be copied except in full and published as advertisement Hongyi Physical & Chemical Lab.

厦门泓益检测有限公司

Xiamen Hongyi Testing Co., Ltd.

地址: 福建省厦门市同安区轻工食品工业区美禾路 99 号

ADDRESS: No. 99 Meihe Road, Light Industry Food Industrial Zone, Tongan District, Xiamen City, Fujian Province,

邮箱: hongyotest@123.com



报告编号: HYI202601140A177

样品名称	: 玻璃胶	样品型号	: 酸性 250g
样品商标	: 乐天	样品类别	: 优等品
委托单位	: 福州金安达电子科技有限公司		
委托单位地址	: 福建省福州市晋安区岳峰镇茶香路 136 号爱摩轮商业广场 S2#1-3 层 08 商业(餐饮)-2		
生产单位	: /		
生产单位地址	: /		
样品数量	: 3 瓶	测试日期	: 2026 年 01 月 07 日-2026 年 01 月 14 日
签发日期	: 2026 年 01 月 14 日		
检验依据	: GB/T 14683-2017 《硅酮和改性硅酮建筑密封胶》 GB 16776-2025: 建筑用硅酮结构密封胶 (幕墙等结构粘结, 强标) GB 18583-2008: 室内胶粘剂有害物质限量 (VOC、苯系物等) GB/T 13477 系列: 建筑密封材料试验方法 (各项目检测依据)		
检验项目	: 见后续		
样品特征和状态	: 完好		
环境温度	: 24.6°C	环境湿度	: 62%
测试结果	: 本次委托检验, 所检项目全部符合标准要求		

报告编制:

张华伟

报告审核:

杨泽群

报告签发:



This report shall not be altered, increased or deleted. The results shown in this test report refer only to the sample(s) tested. Without written approval of Hongyi Testing, this test report shall not be copied except in full and published as advertisement Hongyi Physical & Chemical Lab.

厦门泓益检测有限公司  
Xiamen Hongyi Testing Co., Ltd.

地址: 福建省厦门市同安区轻工食品工业区美禾路 99 号

ADDRESS: No. 99 Meihe Road, Light Industry Food Industrial Zone, Tongan District, Xiamen City, Fujian Province,

邮箱: hongyotest@123.com



序号	检测项目	单位	技术要求	检测结果	判定
1	外观	-	均匀膏状, 无颗粒杂质、无结块, 挤出流畅	均匀膏状, 无颗粒杂质、无结块, 挤出流畅	合格
2	表干时间	h	≤3h	2.3h	合格
3	挤出速率	mL/min	≥80mL/min	93.5mL/min	合格
4	断裂伸长度	%	≥200%	233%	合格
5	弹性恢复率	%	≥80%	90%	合格
6	邵氏硬度 (A 型)	HA	≥20HA	28HA	合格
7	密度	g/cm <sup>3</sup>	1.0g/cm <sup>3</sup> —1.5g/cm <sup>3</sup>	1.1g/cm <sup>3</sup>	合格
8	耐老化性	%	老化保留率≥80%	老化保留率 83%	合格
9	牢化度	H	24-48H	35H	合格
10	粘度	MPa	80000MPa·s—120000 MPa·s	85556 MPa·s	合格
11	防霉性能	级	0 级-4 级	0 级	合格
12	环保指标 (VOC)	g/L	≤100g/L	30g/L	合格

This report shall not be altered, increased or deleted. The results shown in this test report refer only to the sample(s) tested. Without written approval of Hongyi Testing, this test report shall not be copied except in full and published as advertisement Hongyi Physical & Chemical Lab.



## 注意事项:

1. 报告无“检验报告章”或检验单位公章无效。
2. 未经本实验室书面同意,不得部分复制本报告。
3. 报告无主检、审核、批准人签字无效。
4. 报告涂改无效。
5. 对检测报告若有异议,应于收到报告之日起十五日内向检测单位提出,逾期不予受理。
6. 委托检测仪对来样负责。

地址:福建省厦门市同安区轻工食品工业区美禾路 99 号

Add: No. 99 Meihe Road, Light Industry Food Industrial Zone, Tongan District, Xiamen City, Fujian Province,

\*\*\*报告结束\*\*\*

This report shall not be altered, increased or deleted. The results shown in this test report refer only to the sample(s) tested. Without written approval of Hongyi Testing, this test report shall not be copied except in full and published as advertisement Hongyi Physical & Chemical Lab.

厦门泓益检测有限公司

Xiamen Hongyi Testing Co., Ltd.

地址:福建省厦门市同安区轻工食品工业区美禾路 99 号

ADDRESS: No. 99 Meihe Road, Light Industry Food Industrial Zone, Tongan District, Xiamen City, Fujian Province,

邮箱: hongyotest@123.com